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Linagliptin is 80% eliminated by
enterohepatic circulation and does not
require dosage adjustments in renal failure.

/
# #$ " 2. Apixaban 2.5 mg, 5 mg tablets (Eliquis ®)
% Z He % Novel oral anticoagulant (selective factor Xa
( ) ) # " inhibitor)
* + " Restricted to patients with non-valvular atrial
% - " fibrillation for the prevention of stroke and
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This and other issues of the VA Pharmacy and Therapeutics
Newsletters are located on the Web at www.vhpharmsci.com

The following medication changes have been
implemented at VA in accordance with the BC
Health Authorities (BCHA) Formulary.

Additions

1. Linagliptin 5 mg tablets (Trajenta ©)

- Oral anti-diabetic agent of the incretin class
Incretins (e.g. glucagon-like peptide-1
(GLP-1)) are hormones that stimulate
insulin secretion in response to meals.
Dipeptidyl peptidase-4 (DPP-4) is an
enzyme that normally breaks down GLP-1.
Linagliptin, a DDP-4 inhibitor, blocks the
action of this enzyme, thereby leaving more
of the body’s own GLP-1 in circulation.
Restricted to:

combination treatment for type 2
diabetes when insulin NPH is not an
option AND
after inadequate glycemic control on
maximum doses of metformin plus a
sulfonylurea
All other DPP-4 inhibitors (ie. sitagliptin and
saxagliptin) will be therapeutically
interchanged to linagliptin 5 mg PO daily.

systemic embolism in whom
anticoagulation is inadequate following at
least a 2 month trial of warfarin, OR
anticoagulation using warfarin is
contraindicated or not possible due to
inability to regularly monitor INR
See Table 1 (page 2) for warfarin and Novel
Oral Anticoagulants comparison chart, and
Table B (page 5) for timing of the last dose
of Novel Oral Anticoagulants prior to surgery.

3. Resultz® topical rinse (isopropyl myristate
50%/cyclomethicone 50%)
Topical treatment for head lice

Deletions

1. Ticarcillin/clavulanic acid (Timentin ~ ©)
- Discontinued by manufacturer
Alternatives to treat: Stenotrophomonas
maltophilia:  cotrimoxazole, ceftazidime,
minocycline
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Table 1. Warfarin and Novel Oral Anticoagulants Com

parison Chart

Drug Warfarin Dabigatran * Rivaroxaban * Apixaban 2
(Coumadin ®) (Pradax ®) (Xarelto ®) (Eliquis ®)

Indications/Dose *

Orthopedic Dosing based on | 220 mg daily or 10 mg daily 2.5 mg BID

Prophylaxis target INR 1.5-2.3 | 150 mg daily® TKR x 14 days TKR x 10-14 days

Stroke Prevention
in Atrial Fibrillation

Dosing based on
target INR 2-3

TKR x 10 days
THR x 28-35 days

150 mg BID or
110 mg BID®

THR x 35 days

20 mg daily with food or
15 mg daily with food"®

THR x 32-38 days

5 mg BID®

Acute VTE Dosing based on  |150 mg BID after 5to |15 mg BID x 3 wks, then |10 mg BID x 7 days,
Treatment target INR 2-3 10 days of parenteral 20 mg daily with food® then 5 mg BID for up
anticoagulation to 6 months
Target Inhibition Vitamin K epoxide |Factor Illa (Thrombin) Factor Xa Factor Xa
reductase complex
Monitoring INR Not needed Not needed Not needed
Oral 99% 6-7% 66-100% 50%
Bioavailability
Time to Peak 36-72 hours™ 2 hours 2-4 hours 3-4 hours
Half-life 20-60 hours 14-17 hours 9-13 hours 8-15 hours
Elimination Hepatic 80% renal, 66% renal (36% 27% renal,
(Cytochrome 20% biliary unchanged), 73% biliary
P450) 33% biliary
Adjust Dose for No YES (contraindicated if | YES (contraindicated if YES (contraindicated
Renal Failure CrCl < 30 mL/min) CrCl < 30 mL/min) CrCl < 15-30 mL/min)
CYP Metabolism YES - CYP 2C9, NO YES - 30% CYP3A4 YES - 15% CYP3A4

1A2, 3A4, 2C19

P-glycoprotein
Substrate

No

Yes

Yes

Yes

! Dabigatran is formulary restricted to patients on this medication prior to admission

2 Rivaroxaban is formulary restricted to orthopedic prophylaxis, and for stroke prevention in patients with atrial fibrillation if
warfarin cannot be used

% Apixaban is formulary restricted to stroke prevention in patients with atrial fibrillation if warfarin cannot be used
“* Approved indications in Canada
® eGFR 30-50 mL/min, dabigatran dose for orthopedic prophylaxis = 150 mg daily
® eGFR 30-50 mL/min and patient 75 years or greater + risk factors for bleeding, consider dabigatran 110 mg BID for stroke
prevention in atrial fibrillation

" eGFR 30-50 mL/min, rivaroxaban dose for stroke prevention = 15 mg daily
8 rivaroxaban doses greater than 10 mg/day should be taken with food
® if pt has 2 or the following: age 80 years or greater, weight 60 kg or less, serum creatinine 133 mmol/L or above, consider
apixaban 2.5 mg BID; avoid use if CrCl less than 30 mL/min (per BC Pharmacare)
10 full antithrombotic effect delayed for 72 to 96 hours after initiation

TKR = Total Knee Replacement; THR = Total Hip Replacement; VTE = Venous Thromboembolism; CrCl = Creatinine
Clearance; CYP = Cytochrome P450 enzyme system
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1. PDTM 2015 DISTRIBUTION

All patient care areas have had their PDTMs
updated with the 2015 version. For questions,
please contact Karen Shalansky at 604-875-4839.

2. PEDIATRIC AND NEONATAL DRUG DOSING
IN PDTM

An on-line link to Neonatal and Pediatric Drug
Guidelines from BC Children’s Hospital is now
available. To access these links on the VHNet
homepage Clinical tab, click on “Parenteral Drug
Therapy Manual”, then “PDTM - Vancouver Acute”,
then “External link to: Pediatric Parenteral Manual -
BC Children’'s Hospital” or “External link to:
Neonatal Drug Guidelines - BC Children’s Hospital”.

3. HEALTH CANADA MedEffect NOTICES

|) Zopiclone (Nov 19, 2014):
The zopiclone starting dose has been reduced
to 3.75 mg at bedtime. The prescribed dose
should also not exceed 5 mg in elderly patients.
All VA pre-printed orders (PPOs) have been
revised to a zopiclone starting dose of 3.75 mg
at bedtime.

||) Diclofenac (Oct 6, 2014):
The maximum oral daily dose of diclofenac has
been reduced to 100 mg due to an increased
risk of serious cardiovascular adverse events
seen with higher doses.
Diclofenac is not recommended in patients with
pre-existing cardiovascular or cerebrovascular
disease.
All VA PPOs have been revised to limit the
maximum diclofenac dose to 100 mg/day (e.g.
50 mg PO BID).

|||) Domperidone (Mar 2012):

The maximum daily dose of domperidone has
been reduced to 30 mg due to a risk of sudden
cardiac death seen in patients over 60 years of
age who were taking higher doses.

Extra caution should be exercised in patients
with predisposing risk factors for cardiac
arrhythmias (e.g. prolonged QT interval,
significant electrolyte disturbances).

All VA PPOs have been revised to limit the
maximum domperidone dose to 30 mg/day (e.g.
10 mg PO TID 30 minutes before meals).

4. INSULIN - PATIENT SPECIFIC

As of March 4, 2015, all patients will now have
their own individual insulin supply. Wardstock
supplies of insulin are kept in the fridge. Once a
patient is initiated on insulin, the appropriate
insulin vial should be selected and labeled with
patient's name, then stored at room temperature
in the patient specific med cart. Insulin does not
need to be kept in the fridge once opened and
should be labeled with a 28-day expiry date.

5. HYPERKALEMIA MANGEMENT WITH
INSULIN-DEXTROSE THERAPY

Insulin shifts potassium from the extracellular to
intracellular fluid compartment by stimulating the
ATP pump. Insulin is given as an IV bolus along
with sufficient dextrose IV to prevent subsequent
development of hypoglycemia.*? The hypokalemic
and hypoglycemic effects from IV insulin occur
within 20 minutes, peaking between 30-60
minutes, and may last for 6 hours.® Thus, close
monitoring of serum potassium and blood glucose
is required after administration of this combination.

The dose of insulin and dextrose for management
of hyperkalemia is as follows:

25 to 50 g dextrose [e.g. 50 to 100 mL
dextrose 50%] IV direct over 5 minutes,
followed by 5 to 10 units insulin regular 1V
direct . Monitor blood glucose 30 minutes and
60 minutes post dose and PRN for 6 hours.
Close monitoring of serum potassium is also
required.

This information, along with other treatments for
hyperkalemia can be found in the PDTM under
potassium chloride, insulin, and dextrose 50%.

References
1. Resuscitation 2006;70:16.
2. Am J Health-Syst Pharm 2005;62:1671-1672.

6. ASPIRES ON VHNET HOMEPAGE

ASPIRES is the Antimicrobial Stewardship
Program initiated at VCH in 2012. Their mandate
iS to promote appropriate prescribing of
antimicrobial agents. For further information and
clinical resources, click on the VHNet homepage
Clinical tab under: Antimicrobial Stewardship.
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Summary of Recommendations for the Interruption of Anticoagulation or Antiplatelet Therapy
for Elective Invasive Procedures or Surgery

Dr Agnes Lee, Division of Hematology, in consultati on with Hematology, Cardiology, Anesthesia, Neurolo gy, and Surgery

Table A. Timing of Last and First Dose of Antiplatelet Agents and Anticoagulants (Day 0 = day of surgery)

Timing of LAST dose BEFORE Procedure Timing of FIRST dose AFTER Procedure
Drug Low or Standard risk High orVery.ngh risk Low or Standard risk High or Very_ngh risk
of Bleedin of Bleeding or of Bleedin of Bleeding or
g Neuraxial Procedures’ g Neuraxial Procedures’
ASA continue 2 Day -8 23 POD +1 POD +1 or +2
clopidogrel (Plavix®) Day -6 3 Day -8 3 POD +1 POD +1 or +2
ticagrelor (Brilinta®) Day -6 3 Day -8 3 POD +1 POD +1 or +2
prasugrel (Effient®) Day-83 Day-83 POD +1 POD +1 or +2
warfarin ¢ Day —6 (target INR 2.5) | Day -6 (target INR 2.5) evening of procedure evening of procedure
Day -7 (target INR 3.0) | Day -7 (target INR 3.0) or POD +1 or POD +167
. . . evening of procedure or | evening of procedure or
prophylactic heparin continue 8 hours POD +1 POD +1
intravenous heparin 4 hours 4 hours 4 - 12 hours 67 12 hours 67
prophylactic LMWH continue none within 12 hours POD +1 POD +1
therapeutic LMWH OD | none within 36 hours® | none within 36 hours ® POD +1 or +2 or POD +2 or +3 or
therapeutic LMWH BID | none within 24 hours 5 | none within 24 hours 5 | Per surgeon/POPS &8 | per surgeon/POPS &%
proghylactlc none within 24 hours none within 24 hours POD +1 POD +1°6
fondaparinux (2.5 mg)
therapeutic b b POD +1 or +2 or POD +2 or +3 or
fondaparinux (> 5 mg) none within 48 hours none within 48 hours per surgeon/POPS 68 per surgeon/POPS 68
dabigatran (Pradaxa®)
(150 mg or 110 mg BID)
rivaroxaban (Xarelto®) POD +1 or +2 or POD +2 or +3 or
(20 mg OD or 15 mg BID) refer to Table B refer to Table B per surgeon/POPS 68 |  per surgeon/POPS 63
apixaban (Eliquis®)
(5mg BID)

Abbreviations: LMWH, low molecular weight heparin; POD, post-operative day; POPS, Peri-Operative Pain Service.

1. Neuraxial procedures include spinal anesthesia, epidural catheter insertion and removal.
2.Continue ASA if patient has significant cardiovascular or neurovascular risk (e.g. awaiting CABG, after ACS or stroke). ASA can be

safely discontinued preoperatively if the patient has no history of macrovascular disease (e.g. CAD, stroke).

3. For patients taking dual antiplatelet therapy for a coronary stent, elective surgery should be deferred for at least 6 weeks after bare
metal stent placement and at least 6 — 12 months after drug-eluting stent placement. Both agents should be continued if urgent
surgery is required during these specified periods.

4. Patients taking warfarin with a CHADS> score of > 3, previous stroke, mechanical heart valve, rheumatic heart disease, or VTE within
3 months prior to surgery should be assessed for bridging LMWH if warfarin is being held. Check INR just prior to procedure.

5.1n patients at very high risk of thrombosis (e.g. mechanical heart valve, VTE within past 30 days), a half-therapeutic dose of LMWH
at 24 hr prior to procedure should be considered.

6. Therapeutic anticoagulation is CONTRAINDICATED in patients with an indwelling epidural catheter. First dose of any anticoagulant
at any dose cannot be given within 2 hr after epidural catheter removal. Obtain POPS approval before starting anticoagulants.

7. Start therapeutic doses of any anticoagulant ONLY AFTER hemostasis is achieved. Full anticoagulant effect peaks at: ~2 hours
after administration of dabigatran, rivaroxaban, and apixaban; ~3-4 hr after LMWH; and when PTT is therapeutic for intravenous
heparin. If therapeutic dosing start is delayed, consider using prophylactic doses of LMWH (if indicated).

8. Post-operatively, creatinine should be checked before restarting any NSAIDS, LMWH, fondaparinux, dabigatran, rivaroxaban,
apixaban, or other agents that are dependent on renal clearance.

THESE RECOMMENDATIONS ARE SUMMARIZED FROM ACCP, CCS AND THROMBOSIS CANADA. THEY DO

NOT REPLACE CLINICAL JUDGEMENT. PHYSICIANS MUST CONSIDER RELATIVE RISKS AND BENEFITS IN

EACH PATIENT AND SHOULD REFER TO REFERENCE GUIDELINES FOR MORE DETAILS AND INFORMATION.

Perioperative Management of Antithrombotic Agents
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